View metadata, citation and similar papers at core.ac.uk brought to you by X{'CORE

provided by ScholarWorks@UARK

University of Arkansas, Fayetteville

ScholarWorks @ UARK

ri}}}ll;esr:sical Engineering Undergraduate Honors Chemical Engineering

5-2013

Hydrocarbon Removal

Elizabeth Ashley
University of Arkansas, Fayetteville

Follow this and additional works at: http://scholarworks.uark.edu/cheguht

Recommended Citation

Ashley, Elizabeth, "Hydrocarbon Removal" (2013). Chemical Engineering Undergraduate Honors Theses. 9.
http://scholarworks.uark.edu/cheguht/9

This Thesis is brought to you for free and open access by the Chemical Engineering at ScholarWorks@UARK. It has been accepted for inclusion in
[...]
come. Our system was the application of off the shelf devices to achieve the goal of removing

hydrocarbons. The system was simple yet effective.



Appendix



Hydrocarbon Removal

WERC 2013

Task #4

FracHOGS

Ralph E. Martin
Department of Chemical Engineering
University of Arkansas
Fayetteville, AR


http://www.google.com/url?sa=i&rct=j&q=chemical+Engineering+hog&source=images&cd=&cad=rja&docid=2fd06pUXcklLQM&tbnid=sZ6Y7soWmlB4NM:&ved=0CAUQjRw&url=http://www.engr.uark.edu/cheg/2737.php&ei=gp1DUbHGGsWL2AXk2YC4Cw&bvm=bv.43828540,d.b2I&psig=AFQjCNG8hq52UfHPo-XZmg43TD75ZdjHhQ&ust=1363472112411592

Hydrocarbon Removal

Task #4

FracHOGS

Elizabeth G. Ashley
Hayden A. Dwyer
Colton J. Knox
Janvier M. Kwizera

Elisabeth E. Yates

Advisors:
Dr. Jamie A. Hestekin

Dr. W. Roy Penney

Ralph E. Martin
Department of Chemical Engineering
University of Arkansas
Fayetteville, AR

Task #4 1 University of Arkansas



TABLE OF CONTENTS

EXECUTIVE SUMMARY ...
INTRODUCTION. ...
TASK PARAMETERS ...,
TECHNOLOGIES CONSIDERED.........ccoiiiiiii e,
BENCH-SCALE APPARATUS ... . e
BENCH-SCALE OPERATION......iiiiiii e
LABORATORY EXPERIMENTAL RESULTS ... e e
FULL-SCALE DESIGN. .. ..t e e e e e e e e eens
ECONOMIC ANALYSIS. .. e
CONCLUSIONS AND RECOMMENDATIONS. ... ... e e e

REFERENCES. ... ..o e

Task #4 2

13

..16

.22

.23

University of Arkansas



EXECUTIVE SUMMARY

The use of up to 7,000,000 gallons of fraccing fluid per drilled well is a growing concern
for those living in communities where fraccing occurs®. Thus, it is important to find a way in
which the return water, about 25% to 30% of the original amount pumped into the ground, can
be reused or can be treated so that it can be disposed directly to waterways. The current practice
is deep well injection of excess flowback water, except for some locations where the flowback
water is used for the next stimulation.

It is known that Southwestern Energy Company (SWN) reuses almost all their flowback
water in this way for the wells they have completed in the Fayetteville Shale. The flowback
water is stored in ponds on site until SWN finishes using the water at the drill pad. The flowback
water is then trucked or piped to a central storage pond system. At SWN, a portion of fraccing
water is taken from central storage ponds and trucked to a new drill site to be reused. SWN’s
reasoning for reusing the water is that it costs money to pump the water into the ground and it
costs money to obtain fraccing water. Thus, they lose double the amount of money when they
deep well inject the water. Reusing the flowback water for fraccing also reduces demand for
surface and subsurface water. Also to be considered, the methane from the Fayetteville shale is
relatively dry (i.e., no heavy hydrocarbon fraction); thus, there are few liquid hydrocarbons that
come from the well to contaminate the flowback water. The return water is contaminated with
salts, where dilution by fresh water makes the solution suitable for the next fraccing operation.
This cannot be said about other shale plays, where returned hydrocarbon liquids are common.
Hydrocarbons in the flowback water are a reason, in other locations such as the Bakken
formation, significant portions of the flowback water are deep well injected?. There has been
some testing of systems that would clean the flowback water and discharge to the environment.
One example is the Ecologix system that uses foam fractionation to clean the flowback water.

The hydrocarbons produced by the well can be light soluble hydrocarbons or polar
micelle forming hydrocarbons or a combination of micelles and soluble hydrocarbons. Thus, a
versatile system is needed. This involves two different processes: a process to remove the
micelle formations and a process to remove the soluble hydrocarbons. The exception to this is
multiple-effect evaporation. A solution that has gone through both treatments will be
hydrocarbon free and can be diluted and injected into another well or sent through a reverse

osmosis (RO) membrane, the permeate of which can be directly discharged to waterways.

Task #4 3 University of Arkansas



When considering alternatives for micelle removal, there are a limited number of options
for the first process. The use of pH adjusters will work, depending on the micelles. The use of
harsh chemicals is not ideal and does not always work, as found in this investigation of the
surrogate feed solution. Dilution will always work to dissolve the micelles by reaching the
critical micelle concentration and the solution can then be treated as a soluble hydrocarbon
solution; however, this can require up to thousands of times the original volume of water to be
added. This is undesirable when water is to be conserved. Another option is to add a surfactant
and use foam fraction to remove the micelles. This process will produce foam that has to be
disposed of by deep well injection which is undesirable. Finally, ultrafiltration (UF) can be used.
UF is compact and does not require any chemicals; thus, UF was the selected option for
removing the micelles from the surrogate solution.

For the second step in the process, the soluble hydrocarbons must be removed. This can
be done with a sand bed or a granular activated carbon (GAC) bed. The sand bed was eliminated
due to disposal of the sand after it had been used. Thus, the second step in the FracHOGS
process removes the soluble hydrocarbons by using two GAC beds. These beds are
approximately 7.5” diameter and about 5’ deep. The activated carbon beds are regenerated using
1,000°F superheated steam.

The economic parameters for the FracHOGS’ system are determined as follows: the
purchased equipment cost is $2,650,000 and the total capital cost is estimated to be $17,000,000.
This is expensive, but once this investment has been made, money will be saved if the water is
reused for stimulation and not sent through the RO system. Based on a three year lifetime of the
RO membranes, the total operating costs will be $1,050,000. With a 5 year payout to equate
capital to operating costs, the cost of the clean, potable, directly-dischargeable water is $10/1000
gal.

The WERC task statement specified that the RO membrane be protected from fouling by
the feed stream. The full-scale process is versatile and will eliminate any forms of hydrocarbons

present in the feed stream.

INTRODUCTION
Treatment of flowback water from hydraulically fractured shale gas wells is becoming an

increasingly important step in gas well production. The flowback water typically contains large

Task #4 4 University of Arkansas



amounts of total dissolved solids (TDS) and other contaminants which render it unsafe to the
environment. Consequently, a significant amount of return water is currently disposed of
through deep well injection where it is stored safely away from ground and surface water
sources. Through proper treatment methods, however, significant amounts of the contaminants
can be removed, allowing for reuse of the water in future fraccing operations or other beneficial
areas while simultaneously diminishing large volumes of water that would otherwise require
deep well injection. It also reduces the demand on surface and subsurface water systems.

Common technologies being implemented for this purpose include thermal distillation
and reverse osmosis (RO). Both methods can achieve the desired results, but each comes with a
unique set of pretreatment requirements. Task #4 specifically deals with the need for a practical
and feasible pretreatment solution for the RO method.

Reverse osmosis utilizes a semi-permeable membrane to separate salt from water,
resulting in fresh water recovery rates of 40-90% 2. Unfortunately RO membranes are prone to
fouling and membrane replacement can be costly. In the case of fracturing flowback water,
foulants can include TDS and organic carbons - oils and greases. Therefore, a pretreatment
apparatus is required to handle particulates and organics prior to the RO unit to ensure membrane

longevity.

TASK PARAMETERS
The design premises specified for the task are:
Remove hydrocarbons from the “production water” sample.
Sustain RO flux and rejection over a 30 minute period.
Minimize waste byproduct and energy use.
Maximize ease of operation, reliability, and safety.
Upon scale up, supply 1,000 gpm of treated production water to the RO system.

o gk~ w N e

The system must be designed to handle a feed of the following composition:
a. 3,000 ppm Sodium chloride
b. 180 ppm Total Organic Carbon of a hydrocarbon mixture comprised of the
following solutions, each accounting for 1/3 of the mixture by volume:
i. 67% diesel, 11% Ethanol, and 22% 1-Butanol by volume
ii. 67% mineral oil, 11% Ethanol, and 22% 1-Butanol by volume

Task #4 5 University of Arkansas



iii. 65% Oleic acid (pecan oil was specified; however, FracHOGS
used olive oil, which has 55-83% oleic acid content versus 59-75%
oleic acid content in pecan oil), 13% Potassium hydroxide, and
23% Methanol by volume exposed to a limited saponification
process at 70 C.
TECHNOLOGIES CONSIDERED

There are several water treatment technologies that can be used for industrial water
pretreatment before it is sent to a reverse osmosis membrane system. Pretreatment for RO
membranes is crucial because it prevents the membranes from being fouled by hydrocarbons,
metals and other high or low molecular weight substances in industrial wastewater. For this
report, six technologies were considered for the removal of hydrocarbons from water returning
from a hydraulic fracturing well: multiple effect evaporation, sand filtration, electrocoagulation,
foam fractionation, ultrafiltration and activated carbon bed adsorption.

Multiple-effect evaporation is a process in which water is evaporated in a series of stages
with each downstream stage held at a lower pressure than the previous one; because the boiling
point of water decreases as the pressure decreases, the vapor from a preceding high pressure
stage can be used to provide the heat required by the next low pressure stage. Notwithstanding
the fact that this process would completely remove all the water from the fraccing fluid, and thus
eliminate the need for an RO system for Task 4, its energy and capital requirements make it
costlier than those of other technologies that were considered.

Sand filtration is another treatment method used in wastewater treatment throughout the
world. Feed water is run through a well packed sand bed and as the water moves through
tortuous pathways in the porous sand, the hydrocarbons in the wastewater are captured by
different mechanisms such as diffusion, direct collision, and VVan der Waals attraction. Sand
filtration is often made more effective by adding flocculent chemicals to the feed #. Sand
filtration was rejected for Task 4 due to disposal considerations for the hydrocarbon-loaded
sludge after treatment, high maintenance cost, a massive amount of sand required and because it
was not successful in separating the hydrocarbon micelles, which are present in the revised feed
stream.

Electrocoagulation is another water treatment method cited in the literature. A current is

passed between two metal electrodes immersed in water and this introduces metal cations in situ,

Task #4 6 University of Arkansas



thus destabilizing any colloidal particles by the formation of polyvalent metal complexes. These
complexes have high adsorption properties which, coupled with a flocculation aided by the
evolution of hydrogen gas from the electrochemical reaction, form a foam layer that can be
skimmed off the liquid surface °. This method was rejected for Task 4 due its sizable energy
requirements as well as a lack in the literature of a single systematic or empirical approach to the
design of electrocoagulation reactors.

Foam fractionation — widely used for municipal water systems — was considered. Foam is
produced by adding a surfactant which causes hydrophobic compounds to preferentially attach to
the foam bubbles °. The separated chemical species rise in a column of foam which overflows
the vessel and is then allowed to disassociate. Foam fractionation was rejected for Task 4 due to
the large volume of foam necessary, which caused water loss and the large vessel volume
required to break the foam.

Ultrafiltration (UF) is another method widely used today for waste water treatment,
especially if the main purpose is the production of drinking water. It is a type of membrane
filtration in which hydrostatic pressure forces a liquid through a semipermeable membrane. A
literature survey showed that, despite its effectiveness in removing microorganisms, suspended
solids and other solutes of high molecular weight, ultrafiltration does not perform well alone
when the feed water has high levels of turbidity or high fouling tendencies ’. Currently
manufactured UF membranes can handle 0-5 bars (0-75 psig) pressure. UF is usually coupled
with other conventional pretreatment methods (adsorption, coagulation, gravity settling, etc.) for
the UF membranes to operate efficiently. Ultrafiltration membranes as a standalone pretreatment
were rejected for Task 4. UF membranes are incapable of removing soluble hydrocarbons since
they are size exclusion membranes. This left UF alone incapable of meeting the criteria to satisfy
Task 4 pretreatment needs.

As discussed above, ultrafiltration is usually combined with other conventional
pretreatment methods for optimal efficiency. For Task 4, the FracHOGS decided to use UF
combined with carbon adsorption using GAC. The UF feed will be pulled from gravity settled
ponds or containment tanks, which are common throughout the oil and gas industry. This settling
prior to treatment will diminish the total suspended solid (TSS) in the flowback water, thus
significantly reducing the chance that the UF membranes will foul due to large particulates. This

hybrid process was chosen for its high efficiency in removing organic molecules in the feed

Task #4 7 University of Arkansas



stream prepared according to the WERC organizers’ instructions, its low overall cost compared
to the other methods considered and the ability for the carbon to be regenerated for further use.
The combination of UF membranes with granular activated carbon (GAC) takes advantage of the
high adsorption capabilities of activated carbon and particles removal abilities of UF membranes.
Adsorption is a natural phenomenon by which molecules of a dissolved substance adhere to and
collect on an adsorbent solid surface. Adsorption is facilitated by a high surface area to volume
ratio. Typical commercial activated carbon has a surface area of 1,000 m?/g.

As a contaminated feed stream moves through a well packed bed of activated carbon, a
dynamic mass transfer zone — bed depth required to reduce the contaminant concentration to a
desired final level — is established at a given flow rate through the carbon bed and when it
reaches the exit boundary of the bed, the contaminant appears in the exit stream. This condition
is called “breakthrough” and the amount of contaminant adsorbed at this point is the
breakthrough capacity. If the carbon bed continues to be exposed to the feed stream after
breakthrough, it will eventually reach a saturation point, when no contaminant is being adsorbed
on the carbon bed. At this point, the inlet concentration of the contaminant will equal the exit
concentration. To take full advantage of the adsorption ability difference between breakthrough
and saturation, 2 beds in series were used for Task 4 — one adsorption bed and one guard bed — to
allow for the contaminants that pass through the loading bed after break through to be removed
in the following guard bed.

The feed stream for Task 4 has some nonpolar molecules which, thanks to a esterification
process in the feed preparation procedure, form micelles with polar ends that cannot be removed
effectively by the carbon bed (the carbon bed adsorbs only nonpolar molecules) and hence the
need for an ultrafiltration step. The feed stream is fed to a UF system which removes the polar